(1600H)

S/N B050100101-B050199999

MODEL 1668R

A-5



MODEL 1668R (1600H)
S/N B050100101-B050199999

MODEL 1668R
1 1756846 Seat . 1|31 1756722 instr. Panel Decal . .. o1
2 1734115010 Seat Support 1|32 1186329 F1. Lock Screw 5/16-18 x
3 1100256 Flat washer, 3/8 4 3rda . . . .2
4 1734269 Adijusting Knob 2|33 1757240 LH.HoodDecal .. . . 1
5 1753022 Spring 134 1757241 RH.HoodDecal . .. . .. 1
6 1735125 Nut and Washer 1|35 1107382 Flat Washer 5/16 ... . . 10
7e 1186229 Nut 1/4-20 11|36 1742100041 Grille Screen . e 1
Be 1100241 Flat Washer 1/4 1137 1736399 Flange Locknul 4
9 1734515 Actuator Bracket 1|38 1100799 Hex Hd. Saew5/16-18x1-
10 @ 1110107 Locknut 5/16-18 4 172 . ... . 4
11e 1185418 Flat Washer 7/32 61|39 1726932 TWim .. . 1
12 e 1100046 Hex Screw 3/8-16 x 1 1|40 1753901 Reflector . . . 2
13 1100362 Cotter Pin 3/32 x 1/2 1|4 1186393 Flange Locknut 318 16 6
14 1734214 Screw 5/16-18 x 1 . 1| 42 1736565 010 FootRestLH. .. . . 1
15 1735265 Swivel Block . 2|43 1186345 F. Screw3I8—16x314 . 6
16 1748081 Lense 1|44 1736340 Pivot . . 4
17 o 1186067 CamageBolHM 20:(1/2 1|45 1728072 PushNut ... . .. . 1
18 e 1186130 Carriage Bolt 3/8-16 x 1-1/4 1 | 46 1757224 FootRestPad .. .. .. 2
19 1748574 010 Fender Assembly 1147 1728772 Pop Rivet 3/16 x 1/2 . . 2
20 1736566 010 FootRestRH. . . 11}48 1727126 Clip . ) 2
21 1748080 Light Cluster Housing . 1149 1727127 Lateh L 2
22 1748572 Self Thd. Screw 10-16 x 1/2 2150 1744524010 Tunnel Assembly oo 1
23 1749566 041 Hood and Grille 1]5 1739688 ThrdFormScrew5116-18x
24 1757223 Grille Decal . 1 5/8 . o 2
25 1186332 . Lock Screw5I18—18x1- 52 1757206 lnstrudlonDecal R 1
1/4 : 2153 1757220 Decal, Hydro. . ... . . 1
26 1186391 Fl. Locknut 5/1 6—18 51|54 1757221 Decal, Side Panel RH. . . .. 1
27 1736341 Pivot Rod . . . 1|55 1757222 Decal, SidePanelLH. .... . 1
28 1757243 Fender Decal RH. . 1]56 1757219 DecalLlogo . ... . ...... 1
29 1757242 Fender Decal L.H. . 11N 1757461 Paint, White, 12 oz. Spray Can 1
30 1750290 Instr. Decal 1[Nl 1754423 Paint, Red, 12 oz. Spray Can 1

+ Common Hardware—Purchase Locally (Grade 5 where
applicabie)



(1600H)

MODEL 1668R

S/N B050100101-B050199995

A-13



MODEL 1668R (1600H)
S/N B050100101-B050199999

MODEL 1668R
1 1747804 Wheel, Steering 1136 1733442 Washer, Shim .. . .. ... AR
2 1185279 Pin, Roll 1/4 x 2-1/4 . 1137 1733441 Gear, Steering .. .. . . 1
3 1708012 Washer,lat . ... .. AR |38 1185649 Ring, Retaining .. ... ... 1
4 1723994 Bearing, Steering . = 1139 1736464 Throttle Control . .. . .. 1
5 1748778 010 Frame Assembly, LH. 1140 1713361 Joint, Ball . . . . 4
6 1742085 010 Brace . ] 1141 1738490 Spacer . ... .. ... ... 2
7 1186345 Screw Fl. Lock3/8-16x 42 ¢ 1110152 NuLHexLock-H220 ,,,,,, 4
3/4 . 24 |43 1726496 Rod, Steering . .. ... 1
Be 1186393 Nut, FlangeLock—3/8~16 16 [44 1186247 Hex Nut 1/2-20 ... . 2
9 0121898 Thrust Washer : . 4145 1731689 010 Arm Assembly, Steering . 1
10 1734555 010 Support, Seat . 1 ]46 1743946 010 Axle Assembiy, Front 1
1 1186347 Fl. Screw 3/8-16 x 1 1147 1113527 Retaining Ring 1
12 1748704 010 Panel Ass'y, Instr. ] 1148 1185319 Bearing, Bronze . . . 2
13 1731956 Hook, Cable 1|49 1736206 010 Spindie Assembiy LH.
14¢ 1100256 Washer, Plat-3/8 . .2 Wheel . . . .. . .. 1
15« 1110108 Nut, Lock-3/8-16 : 1150« 1110547 KegWoodruﬂ-ansn 1/8 1
16 1756443 010 Support Assembly, Battery 51 1186460 Roll Pin 5/16 x 1-1/4 2
& Gas Tank . 1|52 1726495 010 Rod, Te o 1
17 1748826 010 FrameAssemnyRH 1|53« 1186247 Nut.Hex-11220 .. 2
18 1730692 010 Doubler, Rear .. . . 2|54 1738561010 Support Assembly Axle . . 1
19 1115815 Machine Screw No. 10—24x 55 1732078 Screw Hex Hd. Cap 5/8-11
5/8 _ . 4 (Special) e e 1
20 1724698 010 Draw Bar . 1|56 1110112 Nut, Hex-518-11 L 1
21 e 1100055 Screw Hex Hd-1/2- l3x1- 57 1739738 010 SpmdleAssembiyRH.
1/4 - 2 Wheel . ... . . .. . 1
22 1100245 Washer, Lock- 1/2 6|58 1746622 010 Cover ... = ... .. 1
23 1727898 “U” Bolt 21|59 1708550 Thrust Washer . . . 1
24 1726679 Hub, Wheel 2|60 1185616 Bearing, Ball with Seal . . 2
25 1708599 Spacer ... 2161 1757211 Wheel Assembly . . . 2
26 e 1120390 Nut, Hex-3/4-10 3|62 1756840 Tire, 16 x 6.50-8 2
27 1757212 Wheel Assembly 2]63 1185615 Bearing,Ball .. .. . .. 2
28 1718086 Valve .. . ... 4] 64 1735572 Frame Support . . . 1
29 1756845 Tire, 23x850—12 ......... 2|65 1744444 Cap,Dust . . . . 2
30 0101085 Bolt, Hub . 10 | 66 1185985 Keps Nut No. 10-24 4
31 1749895 Arm Assy, Sleenng 1]67 1732620 Choke Control . . 1
32 1733707 Spacer, Tubular 1|68 1738414 Steering Shaft Ass'y . 1
33 1185846 Bushing, Flange o 1369 1738413 Roll pin . . . 1
34 1740753 Bracket, Steering Support 1|70 1736159 Bevel Pinion Gear 1
35 1185976 Fiting, Grease Thd. 7 1185035 Flange Bearing 2
Forming o ... 572 1737118 Knob . ... 2
¢ Common Hardware—Purchase Locally (Grade 5 where
applkicabie)
L]

A-14



MODEL 1668R (1600H)
S/N B050100101-B050199999

1754154  FIELD COIL ASS'Y
1754156  BALL BEARING

/

/
/

~N
v

S

e
7
'zf&

e e e e

/
/
/.
’.
L oy
): L)
3

%

\’
N,
\

N
\
\

\

R




MODEL 1668R (1600H)
S/N B050100101-B050199999

MODEL 1668R
1 1186310 Fl. Screw 1/4-20 x 3/4 1436 1723478 Hitch Pin .. ... . 4
2 1741653 010 Engine Support (RH front LH 37 1100276 Key, Woodruft 1/4-7/8 1
rear) . .. 2|38 1741572 Clutch/Brake, Elect. . _ . 1
3 1741664 010 Heat Shield Dett 139 1186345 Screw.FlLock3/6-16x3/4 8
4 1186389 . Nut 1/4-20 1{40¢ 1100009 Screw, Hex Hd., 3/8-24 x 1 1
5 1806648 Spring, Extension 1]141e¢ 1100243 Washer, Lock 3/8 . 1
6 11863N Flange Nut, 5/16-18 41| 42 1734790 Clitch Retainer = . 1
7 1756470 010 Engine Support . 1143 1740344 Heat Shield Gasket . . . . . 1
8 1727918 010 Strap . . 144 1756843 Decal, Belt Adjustment .. .. 1
9e¢ 1185712 Screw, Hex Hd Thd Cutung 45 1734935 indicator Cap. . . ... ... .2
No. 10-24 x 1/2 14 ] 46 1708125 Pin,Clevis. .. . 4
10e 1757213 Tank Retainer 1] 47 1733134 010 Support, Engine . . 1
1" 1718185 Clamp, Hose 2148 1726661 Extension Spring. . . . .. 1
12 1185506 Jam Nut 5/16-18 1]49¢ 1100350 Cotter Pin 1/8 x 1 _ . 2
13 172740 Filter Fuel 1[50 1107386 Washer, Flat 5/8 .. 2
14 1724708 Line, Fuel . 1] 5% 1186393 Nut, Flange Lock 3/8-16 . 3
15 1729587 Bushing, Snap 1]52 1741964 Exhaust Assembly . , 1
16 1723474 Clamp, Hose 1]53 1186350 Screw, Al. Lock 3/8-16 x
17 1718029 Valve, Shut Oft 1 1-3/4 .. . .. 3
18 1746503 Fan . 1|54 1186393 Nul.FlangeLockSlBJG, 7
19 1741654 Engine Extensnon . 1155 1726660 Pulley, !dler .. ... 2
20 1743862 Drive Shaft Assembly . 1156 1100049 Screw, Hede Cap3/8—16x
21 1186332 Fl. Lock Screw 5/16-18 x 2-1/4 . | . 4
1-1/4 4157 1186047 WashecFlatsIBDxl-:ila
22 1737419 5q. Hd. Set Screw 2 8
23« 1100807 Hex Screw 1/4-20 x 2 . 1158 1726510 Mount. Rear . 2
24« 1733398 Nut, Hex. Lock, 3/8-16 459 1724896 Mount, Front .. . 2
25+ 1107383 Washer, Flat, 3/8 2|60 1107383 Washer, Flat 3/8 . 4
26 1108842 Sq. Key 1/4 x 3/4 . 1161 1113527 Ring, Retaining 3/4 2
27 1186327 Flange Screw 5/16-18 x 1/2 2|62 1742723 Pivot S A
28 1185798 Flange Screw 3/8-16 x 1/2. 4|63+ 1734398 Nut, Lock 1/4-20 . 1
29 1185715 Lock Washer (Pyramidal) 3/8 1| 64 1738569 010 idler Arm Assembly . . 1
30 1742344 010 Shieid, Grass 1165 1742725 010 Idier Arm Assembty . 1
31 1741669010 Shield, Heat . 1166 1736481010 Support, idler 1
32 1105620 Sq. Plug 1/4-28 NPT 1] 67 1735112 Knob, Adjusting 1
33 . Engine, 16 HP, Briggs & 68 1185885 Woodrutf Key 3/16 x 5/8 1
Stratton 402447 . 1169« 1100256 Flat Washer 3/8 .. 2
34 B1724492 F. Screw, Thd. Form 1/4-20 x 70 1748758 GasCap .. .. .. ... .. oo
112 : 6|7 1749484 Fuel Tank (mcludes Ret. 70) 1
35 B1735531 Cable Tie . . 21|72 1755364 Heat Shield Seal 2

* Common Hardware—Purchase Localty. (Grade 5 where
applicable)

* Engine warranty service andd repair parts are available
from your local authorized Briggs & Stratton dealer.



(1600H)

S/N B050100101-B050199999

MODEL 1668R

A-11



MODEL 1668R (1600H)
S/N B050100101-B050199999

MODEL 1668R

NO. NO. DESCRIPTION REQD | NO NO. DESCRIPTION REQ'D
1e 1186347 Screw, Hex Hd. Flange 34 1747508 AmAssembly .. .. .. .. .. 1
Lock 3/8-16 x 1 2135 1722957 Spacer . . ... ... 1

2e 1186345 Screw, Hex Hd. Flange 36 1747513 Rod, Brake Control . 1
Lock 3/8-16 x 3/4 6137 1747507 Block, Pivot = . ... . 1

3 1118808 Ring, Retainer : 1|38« 1186259 Nut, Hex 3/8-16 . .. 2
4 1185802 Bearing, Flanged . 4|39 1747497 Spacer ... .. .. ... 1
5 1747060 Bracket, Trans, Suppon . 1] 40 1747495 BrakeRod . . . . .. Ce 1
6e 1186393 Nut, Hex Flange Lock 3/8- 41 1732147 Pin,Drive Lock .. .. . 2
16 = . : 6142 1720612 Spring, Extension . . ... .. 1

7 1732361 Brake Ass'y, Mechamcal 1]43« 1733398 Lockmit 3/8-16 .. . . 1
8 1729273 Disc Assembly, Brake 1] 44 1722151 Arm, Speed Control ... . 1
9e 1100350 Cotter Pin 1/8 x 1 1|45 1734563 Pin,Control ... ... . 1
10¢ 1100805 Screw, Hex Hd. Cap 1/4-20 46 1118802 Ring, Retaining 2
x3/4 2|47 1720699 Bilock, Cushion . . 1

1 1186389 Nut, Hex Fl. Lock11420 2] 48 1104435 Key, Woodrutf . 1
12 1186348 Fl. Screw 3/8-16 x 1-1/4 149« 1107385 Washer, Flat 1/2 1
13¢ 1100346 Pin, Cotter 3/32 x 3/4 5150« 1110110 Lock Nut 1/2-13 1
14 1107382 Washer, Flat 5/16 2|51 1185732 Ring, Retaining . 1
15 1185232 Roil Pin . 1|52 1720529 Washer, Thrust . . 1
16 1738447 Control Disc Ass'y 1153 1720523 Arm, Neutralizer . 2
17 1738463 Thd. Cut Screw 12-24 x 1/2 4154 1720361 Washer, Thrust . 2
18 1738462 Electric Clutch 11]55 1720928 Spring, Extension . . 2
19 1705108 Rat Washer 5/16 . 1156 1720706 Beanng 1
20 1186230 Hex Nut 5/16-18 1157 1746136 010 Pedal Ass'y, Brake . . . 1
21 1729213 Plate, Neutral . . 1|58 1725518 Pad, Pedal . 1
22 1737019 Bracket, Brake Shaﬂ - 1159 1120209 Pin, Roll 3/16 x 3/4 ) 1
23 1729445 Support Ass’y Neutral Plate 1]60 1715301 ThrustWasher == AR
24 1703052 Washer, Flat . . . 1161 1705108 Washer .. ... . .. . . 1
25 1732369 Spacer, Tubular . 1]62 1186246 Nut, Hex 7/16-20 ... . . -3
26 » 1107383 Washer, Flat 3/8 . 2163 1726352 Lock. Brake . ... ... . .. 1
27+ 1110108 Nut, Hex Lock 3/8 1]64 1734553 Grip. .. . . . . 1
28 1721612 Rod End . 1] 65 1726640 Spring. Extension . .. PR
29 1749966 Flod.SpeedConlrol . 1166 1186247 Hex Nut 1/2-20 = . 1
30 1748372 Brake Return 1|67 1729147010 FootPedal = . . . 1
31 1748584 Brake Arm Assembty 1|68 1751775 Woodruff Key, 1/4 x 3/4 1
32 1734827 Swivel . 1169 1747496 Ext. Brake Arm . 01
33 1744856 Shaft Assembly Speed 70 1747494 Sleeve = . 1
Control . = o1 T1e 1110107 LockNutSl16-18 1

* Common Hardware—Purchase Locally (Grade 5 where
applicabie)

A-12



MODEL 1668R (1600H)
S/N B050100101-B050199999

MODEL 1668R

Q

2
1
| 3% {‘ - CYLINDER ASSEMBLY

¢
@ ,_“ ‘
Q 'l

13 .- s o i |//
7
1 1734624 Grip .. . 1] 21 1747509 010 Cylinder Assembly,
2 1749014 Lever, Lift 1 Hydraulic (incl. Ref. No. 30
3 1749653 Cl evis Pin 1 thrud9) ... . ... ... 1
4 1732471 Clamp ] . 2| 22 1185739 Elbow, 50° . . 1
Se¢ 1115815 Screw, Phil Hd. 10-24 x 5/8 2|23 1747512 Pin,Cyl.Rod . .. . 1
6 1186313 Screw, F1. Lock 1/4-20 x 1- 24 1113527 Ring,Retaining . ... ... . 2
1/4 . 2125 1724703 Pn.Cyl.Anchor. ... . . 1
7 1118554 Ring, Retaining 2|26 1708012 Washer, Flat 3/4 = .. 1
8 1185728 Bushing . 2|27 1185816 Washer == = ... . = . AR
9 1751199 Vaive . 1]28 1185902 Elbow 45° 2
- 1751209 Seal Repair Kit . 1|29 1185985 Nut, Keps 10-24 . 2
10 1186389 Nut, FI. Lock 1/4-20 2130 1186017 O-Ring. : 2
1 1185018 Link, Lever . 1] 3 1186018 Ring,BackUp . ... . 3
12e 1185850 Pin, Cotter, 5/64 x 3/4 1132 1729388 Tube Assembly, Hydraulic
13 1118808 Retaining Ring . 2 Cylinder . . . . .. ) 1
14 1185737 Elbow, 90° . 1|33 1105620 Plug, Pipe (Plastic}) . . AR
15 1717563 Connector 1134 1747043 Rod Assembly Hydraulic
16 1733692 Assembly, Hose 1 Cylinder . . = 1
17 1719179 Hose Assembly, Cylinder 1135 1118735 Ring, Intemnal Retainng . . . 1
18 1751197 010 Shaf Assembly, Lift 1136 1185266 Seal, Oit = . 1
19 1735531 Tie, Cable 4| 37 1186019 Ring, Back Up 1
20 1185903 Elbow, 45° 1138 1177395 ORing = |
39 1724511 Head, Cylinder . . = . 1
* Common Hardware—Purchase Locally (Grade 5 where
applicabie)
10

A4



MODEL 1668R (1600H)
S/N B050100101-B050199999

MODEL 1668R
a g:
0
1
. 2
z v a¥ 3 19 : "
5 13
4 ri} _A bl 16
/ o — ( 20 r. ‘ »
Y q - H
3 s :
2 | -- 10 7 ! \
Y 4 o u Vs
VK- - 2 o a1 . 3s
. L-- 21 k']
A W w7 e
LI a J - —— ?
», ! : \‘
- - 2
\ . ‘*ﬂ"'-'_—J M . .
28 ' Q\.:_Zd o‘]
a’ | =] == - \
; [ =
18 nn n
2 a
REF. PART NO. REF. PART NO.
NO. NO. DESCRIPTION REQ'D | NO. NO. DESCRIWPTION REQD
1e 1186229 Hex Nut 1/4-20 2|22 1115815 Screw, Phil. No. 10-24x5/8. 8
2 1727379 Rivet, Pop 3/16 x 5/8 4123+ 1185985 Nut, Keps Lock No. 10-24. = 8
3 1726435 Headlight = 2124 1734398 Lock Nut 1/2-20 . . .. .. 2
4 1806805 Plate, Retainer _ 2125 1755802 Battery, HoildDown ... .. .. 1
5 1806808 Retainer. . . . 2126 1732581 Cable, Starter . . ... ... . 1
Ge 1100241 Lock Washer 1/4 2127 1750846 HamessMain ... . . 1
7+ 1186389 Flange Nut 1/4-20 . 1128 1727169 Hamess Headlight ... . .= 1
8¢ 1111599 Hex Screw 1/4-20 x 5/8 2129 1805345 Cable,Te = . . . .... 1"
9 1734366 Switch ..~ 1130 1749487 Sealing Strip . .. ... .. ... 1
10 1729587 Snap Bushing 1131 1748085 Lamp Assembly . . 1
1 1752840 Battery, 12 Voit 1132 1734356 Switch PTO . 1
12 1752586 HoidDownRod . . . = 2|33 1715012 Electrical Nipple . . .. 1
13¢ 1107381 Flat Washer 1/4 .. 2|34 1735285 Bulb (Mgf. No. GE 73) . 2
14 1739205 Ammeter 20-0-20 1138 1734472 Switch Seal . 1
15 1756074 Cable, Battery Pos . 1136 1756377 Cable, Battery Neg. to Engine
16 1754183 Switch, ignition . 1 Mount ... ... .. . . . 1
17 1753986 Key, Ignition 1137 1742113 Condensor .. ... ... 1
18 1752408 Plastic Tube . 11]38 1749835 Aip Grommet . . .. . . 1
19 1745666 Relay . : 1139 1748723 Push Button Switch . .. . 2
20 1749492 Cruise Harmmess . ... . 1] 40 1732374 Switch, Cruise .. . .. 1
21 1740056 Solenoid . .. o 114 1186020 Thd. Cutting Screw 6-32x3/8 2
¢ Common Hardware—Purchase Locally. (Grade 5
where appliable)
"

B-1



(1600H)

MODEL 1668R

S/N B050100101-B050199999




MODEL 1668BR (1600H)
S/N B050100101-B050199999

MODEL 1668R
1 1726450 Fiter == = . oo 1) 32 1733684 Screw, Flange 5/16-18 x 400 4
2 1734345 Manifold, Filker .. ... .. . 1133 1800338 Shim ... ... .. ..... .. AR
3 1734354 Tube Assembly, Return .. . 1] 34 1729497 Spacer, Tubular . ... . . . 1
4 1751198 Tube Assembly, Pump to a5 1185730 Race, Thrust . . . . . 4
vaie .. . . .. 1] 36 1185729 Bearing, Thrust . . 2
5 1743861 Transmission, Eaton # 11 1| 37 1727637 Bearing, Needle : 4
6 1185737 Elbow 90° C 2138 1747062 Axig, RH. .. ... . . o1
7e 1100770 Screw, hex Hd. Cap 3/8—16 x 39 1100281 Key Woodruff ... ... ... .. 2
2-3r4 4] 40 1186010 Bearing, Needle . . .. .. 2
8e 1100243 Washer, Lock 3/8 21 | 41 1186002 Race, Thrust . ... ... .. .. 4
9 1186464 Connector . : 1142 1728258 Gear Assembly, Cluster . 1
10 1729264 Tube Assembly, Sucbon 1143 1185882 Seal,Od . ... ... .. .. .. 1
1 1724390 Elbow, 90° . 1144 11877N Bearing,Needle .. .. . . 1
12 1730374 Washer, Shlm(OOS) . AR {45 1724079 Gear ... . .. . . 1
13 1730375 Washer, Shim {.015) AR | 46 1100276 Key, Woodruff . . 1
14 1729531 Gear, Bevel Pinion 18T 1147 1100279 Key, Woodruft ... ... . 1
15 1729559 Spacer e 1] 48 1757777 Shaft Assembly, Pinion . . . 1
16 1741832 Screw, Hex Hd. Cap 1/4- 20! 49 1185764 Bearing, Thrust o1
5/8 1|50 1185774 Bearing, Needle 1
17 1747086 Housing, Transmde 1] 51 1747074 Cover, Transaxie RH AU 1
18 1724092 Dipstick 1152« 1100047 Screw, Hex Hd. Ca93/8-16:(
18 1724090 Tube : 1 -2, . 17
20 1733103 Pun,DowelSMG 2]53 1185295 Oil Seal .. ... .. e 2
21 1186459 Nut, Hex Lack 5/16-IBGrade 54 1747064 Cover, Transaxde LH. . . 1
8 L 4155 1747061 Ade,LH. .. .. ... ... ... 1
22 1728645 Cover, Differential 1156 1721989 Connector . . . . ... .2
2 1752094 Gear ... .. . .. ... 2] 57 1721921 Coupling .. ... .. .. .. .. 1
24 1185689 Ring, Retaining . .. . . . .. 2|58+ 1186345 Flange Lock Screw 3/8-16 x
25 1185930 Plug, Pipe . . 1 <77 S .2
26 1110189 Pin, Dowel 3/8 6| 59 1724370 Controt Shaft Seal . . .. . .. 1
27 1752095 Pinion ... .. 2] 60 1724376 nput Shaft Seal ... .. . .. o1
28 1185668 Ring, Retaining 2161 1724377 Grass Shield . ... ... .. .. 1
29 1756741 Shaft, Pmnion 1162 1749654 Tube Assembly, Filter to Valve 1
30 1729972 Carrier, Differential 14§63 1705093 Shim(028) .. .. ... . AR
K] 1729260 Gear, Axie 47T 1{ N 1728407 Sealant = . ... .. . AR
* Common Hardware—Purchase Locally. (Grade 5
where applicable)
13

A-10



MODEL 166BR (1600H)
S/N B050100101-B050199999

WIRING DIAGRAM

COLOR CODE
2 R - Red P - Purple
8 -Black RW - Red/White
W -White RB - RedBlack
U Y .Yellow RIY - Red/Yellow
L 13 8L - Blue
| R pu L
0 T -3
R RW

1. ENGINE
2 CAPACITOR
3. INTERLOCK SWITCHES MTG. SCREW
4. ATTACHMENT DRIVE LIGHT "
5. AMMETER ENGINE
6. IGNITION SWITCH BOLT

7. BATTERY
8. ATTACHMENT —:
DRIVE CLUTCH w
- ]

9. SOLENGID

10.FUSE (30 AMP)

11. ATTACHMENT
DRIVE SWITCH

12. CONNECTOR PLUG

13 STARTER

14. HEADLIGHTS

15. DIODE

16. FUEL SOLENCID

17 HOUR METER - OPTIONAL N /,"_ & 1
18. ENGINE MAGNETO 1@ \@ @
19. ENGINE ALTERNATOR b >

20. CRUISE SWITCH OAIVE 05F  OAIVE ON GaL . AL :u: “s.:“
OFF UNALIGH TS
2 R e e [ REAR VIEW OF J s 1| Fosrion w0 3 Jrosmon 50 3 frosivion w0 <
23. CRUISE BAAKE DRIVE SWITCH - REAR VIEW OF IGNITION SWITCH -
24 AELAY
14

B-2



